Parts Manual Zero Turn Mower / Z 248F

Save this PDF as:
 WORD  PNG  TXT  JPG

Size: px
Start display at page:

Download "Parts Manual Zero Turn Mower / Z 248F"

Transcription

1 Parts Manual Zero Turn Mower / Z 248F Please read the operator manual carefully and make sure you understand the instructions before using the machine.

2 When you need spare parts or support in service questions, warranty issues, etc., please consult the following professional: This manual belongs to the machine with the manufacturing number: Engine Transmission Manufacturing Number The machine s manufacturing number can be found on the printed plate affixed to the engine compartment. Stated on the plate, from the top are: The machine s type designation (I.D.). The manufacturer s type number (Model). The machine s serial number (Serial no.) Please have the type designation and serial number available when ordering spare parts. 16 All rights reserved. Orangeburg SC. Printed in U.S.A.

3 CONTENTS FRAME...4 ENGINE PLATE...6 STEERING...8 IGNITION SYSTEM...10 BRAKE / LIFT...12 HYDRAULIC PUMP-MOTOR...14 WHEELS & TIRES...16 MOWER DECK / CUTTING DECK...18 SEAT... DECALS...22 Illustrations may or may not represent the actual assemblies and it is not recommended to use this manual as a guide to assemble or disassemble the mower. NOTE: All fasteners are Grade 5 unless otherwise specified.

4 4 FRAME

5 Ref. Part No. Qty Description Guard, Rear Blk Frame, Front Right Org Frame, Front Left Org Frame, Rear Tube Org Foot Plate w/ Safety Decal Cover, Footrest Support, Footrest Grommet, Bumper Cross Member Plate, Skid Silv Cover, Rail Right Cover, Rail Left Knob w/ Stud Bushing, Pivot Link, Front Suspension Support, Fender Blk Support, Console Right Support, Console Left Bracket, Bypass Rod Bolt 5/16-18 x 2-1/ Bolt 5/16-18 x 2-3/ Bolt 3/8-16 x Bolt 5/16-18 x 1 Carriage Bolt 3/8-16 x Bolt 3/8-16 x 3 Shoulder Bolt 5/16-18 Shoulder Screw 5/16-18 x 5/8 Washer Head Screw #10-24 x 3/4 Hex Head Nut 5/16-18 Acorn Nut 5/16-18 Hex Flange Lock Nut 5/16-18 Hex Flange Nyloc Nut 3/8-16 Hex Flange Nyloc Nut 7/16-14 Hex Nyloc Washer 5/16 SAE Flat Z 248F,

6 ENGINE MOUNTING, GUARDS & MUFFLER

7 Z 248F, Ref. Part No. Qty Description Plate, Engine Blk Clutch Tube, Exhaust Right Tube, Exhaust Left Bracket, Muffler Blk Arm, Idler Spindle, Idler Pulley, Idler Pulley, Engine Spacer Hose, Drain Shield, Muffler Adapter, Oil Drain Clamp Stop, Clutch Blk Guard, Muffler Blk Muffler Assembly Spring, Deck Drive Plug, Hose Bolt 7/16- x 2-1/ Bolt 1/2-13 x 3-1/ Bolt 3/8-16 x 3-1/ Bolt 3/8-16 x 1-3/ Bolt 5/16-18 x 1 Round Head Square Neck Bolt 5/16-18 x 3/4 Round Head Square Neck Screw 1/4- x 5/8 Thread Form Screw 5/16-18 x 3/4 Thread Form Nut 3/8-16 Hex Nyloc Nut 1/2-13 Hex Nyloc Nut 5/16-18 Hex Flange Nyloc Washer, Clutch Washer 1/2 Flat Washer 5/16 Std Flat Washer, Heavy Washer 3/8 Splt Lock NOT SHOWN Engine, Kawasaki FX691V 23 HP For Engine Replacement Parts, See a Kawasaki Dealer 7

8 STEERING

9 Ref. Part No. Qty Description Lever w/ Grip Grip, Foam Bracket, Control Bearing, Flanged Control, Lever Lever, Handle Spacer, Pivot Control Dampener Block, Tracking Boot, Steering Coupler, Rod End Flange, Boot Rod, Motion Control Rod End Rh Rod End Male Lh Bolt 5/16-18 x 1-3/4 Tap Bolt Bolt 1/2-13 x 2-3/ Bolt 5/16-18 x 1 Thread Form Bolt 5/16-18 x 1-1/ Bolt Hex Flange 5/16-18 x 3/ Screw 5/16-18 x 1-3/4 Button Head Screw 5/16-18 x 1-1/4 Button Head Blk Nut 5/16-18 Hex Nyloc Nut 1/2-13 Hex Jam Nyloc Grade Nut 5/16-18 Hex Flange Nyloc Nut 5/16-24 Hex Jam Left Hand Nut 5/16-18 Hex Nyloc Blk Nut 5/16-18 Hex Whiz Lock Nut 5/16-24 Hex Nut 5/16-18 Thin Nyloc Washer 5/16 SAE Flat Blk Washer 5/16 SAE Flat Washer 11/32 Z 248F,

10 IGNITION SYSTEM

11 Z 248F, Ref. Part No. Qty Description Assembly, Fender, Right Gry Assembly, Fender, Left Gry Assembly, Fuel Tank Cap, Fuel w/ Tether Cable, Throttle Control, Choke Switch, Ignition Switch, Clutch Switch, Interlock Knob Panel, Control Battery Bracket, Battery Box, Battery Blk Terminal Cover Terminal Cover Valve, Fuel Check Assembly, Fuel Line w/ Valve Solenoid Harness, Battery Cable Hose 3/16 x 50" Vapor Grommet, Rubber Grommet, Check Valve Elbow Meter, Service Key, Ignition Cable, Battery Positive J Hook Screw 6-19 x 7/16 Pan Head Screw 1/4- x 5/8 Button Socket Screw x Screw #10-24 x 1/2 Socket Head Bolt 3/8-16 x 1 Round Head Square Neck Bolt 5/16-18 x 3/4 Round Head Square Neck Bolt 1/4- x 1/ Nut 5/16-18 Flange Nyloc Nut 3/8-16 Hex Flange Nyloc Nut 1/4- Hex Nyloc NOT SHOWN Harness, Wiring Relay 40A 11

12 BRAKE / LIFT

13 Ref. Part No. Qty Description Assembly, Shaft w/ Nuts, E-Rings Link, Brake Left Link, Brake Right Assembly, Lift Handle Spacer Bracket, Bellcrank Assembly, Centering Lnk Grip, Handle Black Spring Spring Spring Clip Clip Clip Nut, Plastic Pin 1/2 Clevis Pushrod Bellcrank Left Bellcrank Right Screw 1/4- x 2-1/4 Thread Roll Screw 1/4- x 5/8 Thread Roll Z 248F,

14 HYDRAULIC PUMP-MOTOR

15 Ref. Part No. Qty Description EZT, Left EZT, Right Rod, EZT Brake Left Rod, EZT Brake Right Belt, EZT Rod, Bypass Left Rod, Bypass Right Spring, Bypass Spring, Brake Rod Cog, Brake Disc Assembly Kit, Brake Arm Assembly Kit, Hub w/ Nuts Assembly Kit, Blade, Pulley Spacer Tube Support, EZT Front Mount, EZT Rear Blk Clip Clip Pin, Clevis Bolt 5/16-18 x 2-3/ Bolt 5/16-18 x 3/ Bolt 5/16-18 x 2-1/ Bolt 3/8-16 x 2-1/ Nut 5/16-18 Hex Nyloc Nut 1/4- Hex Nyloc Washer 5/16 SAE Flat Washer 3/8 Splt Lock Washer 3/8 SAE Flat Washer 1/4 SAE Flat Z 248F,

16 WHEELS & TIRES

17 Z 248F, Ref. Part No. Qty Description Assy, Wheel Rear 18 x Wheel Assy Caster 11 x Yoke Org Zerk 3/16 Drive Zerk Bearing, Flanged Bushing, Caster Grease Cap Plug, Caster Spacer, Pivot Spring, Caster Bolt, Hex 5/16-18 x 1 Nyloc Bolt 1/2-13 x 7-1/2 Round Head Square Neck Nut 1/2-13 Hex Center Lock Nut 1/2 Lug Washer Washer 9/16 17

18 18 MOWER DECK / CUTTING DECK

19 Z 248F, Ref. Part No. Qty Description Deck Org V-Belt Blade, Bagging Belt Shield, Left Belt Shield, Right Assembly, Mandrel Wheel, Gauge Pulley Pulley, Idler Pulley, Idler Pulley, Idler Deflector w/ safety decals Bumper Rod, Hinge Rod, Nose Roller Bearing Arm, Idler Arm, Suspension Port, Washout Coupling, Quick Connect Spring, Deck Belt Spring, Torsion Stud, w/ Anti-Rotate Shaft Bushing, Nose Roller Nose Roller Pin Pin, Cotter Eye Bolt 5/16 x 3-1/ Bolt 3/8-16 x 1-3/4 Round Head Square Neck Bolt 3/8-16 x 3-5/8 Shoulder Bolt, Blade Bolt 5/16-18 x 1-1/4 Hex Washer Head Bolt 3/8-16 Shoulder Screw 5/16-18 x 5/8 Hex Washer Head Serrated Screw 7/16-14 x 2-1/8 Hex Washer Head Screw 1/4- x 5/8 Hex Thread Form Screw 3/8-16 x 1-3/4 Hex Thread Form Screw 1/4- x 1/2 Hex Self Tap Nut 3/8-16 Hex Flange Nyloc Nut 5/16-18 Hex Flange Nyloc Nut 9/16 Top Center Lock Nut 5/16-18 Hex Flange Lock Pushnut Nut 5/16-18 Hex Whiz Lock Nut 3/8-16 Hex Flange Lock Washer 16 Gauge Washer 1/2 Flat Washer Spacer 19

20 SEAT

21 Z 248F, Ref. Part No. Qty Description Seat Pan, Seat Plate, Lift Support Plate, Deck Lift Support, Seat Org Support, Seat Rear Blk Spring, Latch Spring, Seat Switch, Seat Handle, Slide Leg, Support Grommet, Bumper Retainer, U Type Bolt 5/16-18 x 3/4 Round Head Square Neck Bolt 5/16-18 x 2-1/2 Round Head Square Neck Bolt 3/8-16 x 1-1/ Bolt 3/8-16 x 5/ Bolt 5/16-18 Shoulder Screw 5/16-18 x 3/4 Thread Form Screw 5/16-18 x 5/8 Washer Head Nut 5/16-18 Hex Flange Nyloc Nut 3/8-16 Hex Flange Nyloc Washer 3/8 Special Washer 3/8 Std Flat NOT SHOWN - OPTIONAL Kit, Arm Rest 21

22 DECALS

23 Ref. Part No. Qty Description Decal, Steer / Brake Left Decal, Steer / Brake Right Decal, Z 248F Decal, Battery Warning Decal, Crown Decal, Do Not Tow Decal, Exit Mower Decal, Service Decal, Safety Warnings Decal, Responsibility Decal, Start Decal, Deflector Decal, No Step Decal, Belt Routing Decal, Husqvarna Pad, Abrasive Z 248F,

24 Rev A

Parts Manual PZ Please read the operator manual carefully and make sure you understand the instructions before using the machine.

Parts Manual PZ Please read the operator manual carefully and make sure you understand the instructions before using the machine. Parts Manual PZ 60 967 045601-00 Please read the operator manual carefully and make sure you understand the instructions before using the machine. When you need spare parts or support in service questions,

More information

Please read the operator manual carefully and make sure you understand the instructions before using the machine.

Please read the operator manual carefully and make sure you understand the instructions before using the machine. 967327801-00 Parts Zero Manual Turn Mower Please read the operator manual carefully and make sure you understand the instructions before using the machine. When you need spare parts or support in service

More information

RZ3016. Parts Manual. Zero Turn Mower /

RZ3016. Parts Manual. Zero Turn Mower / Parts Manual RZ30 Zero Turn Mower / 966612302-04 Please read the operator manual carefully and make sure you understand the instructions before using the machine. When you need spare parts or support in

More information

Parts Manual MZ5225ZT / MZ6128ZT / MZ6128ZT /

Parts Manual MZ5225ZT / MZ6128ZT / MZ6128ZT / Gasoline containing up to 10% ethanol (E10) is acceptable for use in this machine. The use of any gasoline exceeding 10% ethanol (E10) will void the product warranty. Parts Manual MZ5225ZT / 966690501

More information

Parts Manual PZ60 /

Parts Manual PZ60 / Gasoline containing up to 10% ethanol (E10) is acceptable for use in this machine. The use of any gasoline exceeding 10% ethanol (E10) will void the product warranty. Parts Manual PZ60 / 966614301 Please

More information

Parts manual MANUAL NO REV. 04 (12/14/00)

Parts manual MANUAL NO REV. 04 (12/14/00) Parts manual Models: 968999159 / ZTH5221KAA 968999160 / ZTH5223KAA 968999161 / ZTH5223KOA 968999162 / ZTH5223KOLA 968999163 / ZTH5225KOA 968999165 / ZTH6125KOA 968999166 / ZTH6125KAA 968999171 / ZTH6126KOA

More information

HYDRAULIC ASSEMBLY (TL)

HYDRAULIC ASSEMBLY (TL) HYDRAULIC ASSEMBLY (TL) REF. REF. 2 3 6 7 0 2 3 7 20 2 22 23 2 2 26 27 2 30 3 32 33 3 3 36 37 3 3 0 2 3 6 3 2 6 2 6 23 6 2 23 HYDRAULIC ASSEMBLY (TL)... 3 076...2... PULLEY 2... 3 077...2... KEY, MM SQ

More information

Hydrostatic Zero-Turn Commercial Riding Mower

Hydrostatic Zero-Turn Commercial Riding Mower Hydrostatic Zero-Turn Commercial Riding Mower Professional Turf Equipment 54" Fabricated Deck ILLUSTRATED PARTS LIST TABLE OF CONTENTS Frame Assembly.................................. 3 54" Fabricated

More information

CHASSIS / FRAME REAR OF MOWER

CHASSIS / FRAME REAR OF MOWER CHASSIS / FRAME 23 23 3 2 2 22 2 2 2 2 REAR OF MOWER 20 2 2 2 2 3 CHASSIS / FRAME... 3... 3... PAD-ABRASIVE 2... 3...... FRAME W/DECALS 3... 3 3...... FOOT PLATE W/DECALS...3... 2... KNOB W/STUD... 3 202......

More information

Hydrostatic Zero-Turn Commercial Riding Mower

Hydrostatic Zero-Turn Commercial Riding Mower Hydrostatic Zero-Turn Commercial Riding Mower Professional Turf Equipment 0" Fabricated Deck ILLUSTRATED PARTS LIST TABLE OF CONTENTS Frame Assembly.................................. 3 0" Fabricated Cutter

More information

365L (2001) Page 1 of 36 54" Deck Assembly

365L (2001) Page 1 of 36 54 Deck Assembly 365L (2001) Page 1 of 36 54" Deck Assembly 365L (2001) Page 2 of 36 54" Deck Assembly 1 720-0241 1 S Wing Nut Knob 2 703-2817 1 Belt Cover LH 3 703-2816 1 Belt Cover RH 4 747-3306 1 Idler Spring Mounting

More information

WYZ34FS600VCA FOR SERIAL NUMBERS U02011 AND ABOVE

WYZ34FS600VCA FOR SERIAL NUMBERS U02011 AND ABOVE PARTS MANUAL WYZ34FS600V WYZ34FS600VCA FOR SERIAL NUMBERS 201610U02011 AND ABOVE 2 3 4 CONTENTS GENERAL INFORMATION... 6 SERVICE LOCATOR CHART... 7 DECK ASSEMBLY... 8 DECK LIFT ASSEMBLY... 10 FRAME ASSEMBLY...

More information

RZT TWIN STICK HYDRO DRIVE 250 Z 44" & 50" SERIES 0

RZT TWIN STICK HYDRO DRIVE 250 Z 44 & 50 SERIES 0 Parts Manual for RZT TWIN STICK HYDRO DRIVE 250 Z 44" & 50" SERIES 0 MODEL ERZT185440BVE RZT22500BVE2 McDonough, GA, 30253 U.S.A. COPYRIGHT 2006 SNAPPER PRODUCTS, INC. ALL RIGHTS RESERVED. Revision 1,

More information

Reproduction. Not for HYDRO DRIVE 46" 22 HP ZTR 360Z SERIES. Parts Manual for ZT2246

Reproduction. Not for HYDRO DRIVE 46 22 HP ZTR 360Z SERIES. Parts Manual for ZT2246 Parts Manual for HYDRO DRIVE 46" 22 HP ZTR 360Z SERIES Model No. Description 2691316-00 ZT2246 Briggs & Stratton Yard Power Products Group 3515 N. 124 Street / PO Box 702 Wauwatosa, WI 53222 U.S.A. 800-935-2967

More information

SCRAMBLER 33" & 38" HYDRO DRIVE YZ SERIES 5 & 6

SCRAMBLER 33 & 38 HYDRO DRIVE YZ SERIES 5 & 6 Parts Manual for SERIES 5 & 6 MODEL YZ16335BVE YZ16385BVE YZ18336BVE YZ18386BVE McDonough, GA, 30253 U.S.A. COPYRIGHT 2005 SNAPPER PRODUCTS, INC. ALL RIGHTS RESERVED. Revision 3, 7/26/2005 Table Of Contents

More information

34 DECK ASSEMBLY A. SEE THE DECAL LIST SECTION FOR ALL DECALS /8 STD. FLAT WASHER TENSIONER w/ BUSHING

34 DECK ASSEMBLY A. SEE THE DECAL LIST SECTION FOR ALL DECALS /8 STD. FLAT WASHER TENSIONER w/ BUSHING 3 4 B 1 8 Z PARTS MANUAL 20 21 21 24 24 25 25 26 26 33 34 41 38 39 51 38 37 72 36 43 47 48 44 60 80 35 33 40 50 42 34 30 65 32 66 59 58 57 58 59 18 52 29 49 83 83 17 17 6 7 9 79 50 50 63 72 72 80 64 64

More information

WYS52FX730VCA FOR SERIAL NUMBERS U00681 AND ABOVE

WYS52FX730VCA FOR SERIAL NUMBERS U00681 AND ABOVE PARTS MANUAL WYS52FX730V WYS52FX730VCA FOR SERIAL NUMBERS 201312U00681 AND ABOVE 2 WORLDLAWN POWER EQUIPMENT, INC. WORLDLAWNPOWEREQUIPMENT.COM 2415 ASHLAND AVE BEATRICE, NE 68310 800-267-4255 FAX 402-223-4103

More information

Champion Series Zero-Turn Riders & Mower Decks

Champion Series Zero-Turn Riders & Mower Decks Parts Manual Champion Series Zero-Turn Riders & Mower Decks HP Tractors Mfg. No. Description Champion, HP Zero-Turn Rider Champion, HP Zero-Turn Rider (CE) 0HP Tractors Mfg. No. Description Champion, 0HP

More information

Table of Contents QUICK REFERENCE GUIDE FOR 48K19Z...A - 1 DECK COMPONENTS...B - 1 DECK LIFT COMPONENTS...C - 1 FRAME COMPONENTS...

Table of Contents QUICK REFERENCE GUIDE FOR 48K19Z...A - 1 DECK COMPONENTS...B - 1 DECK LIFT COMPONENTS...C - 1 FRAME COMPONENTS... 4 8 K 1 9 Z PARTS MANUAL Table of Contents QUICK REFERENCE GUIDE FOR 48K19Z...A - 1 DECK COMPONENTS...B - 1 DECK LIFT COMPONENTS...C - 1 FRAME COMPONENTS... D - 1 DRIVE COMPONENTS...E - 1 CONTROL COMPONENTS

More information

Parts List Wright Stander Rapid-Hite Mower (For Serial Numbers and Higher Until Superseded)

Parts List Wright Stander Rapid-Hite Mower (For Serial Numbers and Higher Until Superseded) Parts List Wright Stander Rapid-Hite Mower (For Serial Numbers 33615 and Higher Until Superseded) Replace with newer revisions as they become available 2007 Wright Manufacturing, Inc. All rights reserved

More information

Table of Contents QUICK REFERENCE GUIDE FOR 52K21Z...A - 1 DECK COMPONENTS...B - 1 DECK LIFT COMPONENTS...C - 1 FRAME COMPONENTS...

Table of Contents QUICK REFERENCE GUIDE FOR 52K21Z...A - 1 DECK COMPONENTS...B - 1 DECK LIFT COMPONENTS...C - 1 FRAME COMPONENTS... 5 2 K 2 1 Z PARTS MANUAL Table of Contents QUICK REFERENCE GUIDE FOR 52K21Z...A - 1 DECK COMPONENTS...B - 1 DECK LIFT COMPONENTS...C - 1 FRAME COMPONENTS... D - 1 DRIVE COMPONENTS...E - 1 CONTROL COMPONENTS

More information

FOR SERIAL NUMBERS THROUGH 60847

FOR SERIAL NUMBERS THROUGH 60847 PARTS MANUAL ER52FX730V FOR SERIAL NUMBERS 60706 THROUGH 60847 ENCORE MANUFACTURING A DIVISION OF WORLDLAWN POWER EQUIPMENT, INC. ENCOREEQUIPMENT.COM 2415 ASHLAND AVE BEATRICE, NE 68310 800-267-4255 FAX

More information

EUROPEAN REAR ENGINE RIDER SERIES 20

EUROPEAN REAR ENGINE RIDER SERIES 20 Parts Manual for EUROPEAN REAR ENGINE RIDER SERIES 20 MODEL E281320BE E331520KVE McDonough, GA, 30253 U.S.A. Briggs & Startton Yard Power Products Group Copyright 2006 Briggs & Startton Corporation Milwaukee,

More information

FOR SERIAL NUMBERS 21304U00192 THROUGH U00534

FOR SERIAL NUMBERS 21304U00192 THROUGH U00534 PARTS MANUAL WYS52FX730V FOR SERIAL NUMBERS 21304U00192 THROUGH 201308U00534 WORLDLAWN POWER EQUIPMENT, INC. WORLDLAWNPOWEREQUIPMENT.COM 2415 ASHLAND AVE BEATRICE, NE 68310 800-267-4255 FAX 402-223-4103

More information

ILLUSTRATED PARTS LIST. January 2001 PART NUMBER 06058

ILLUSTRATED PARTS LIST. January 2001 PART NUMBER 06058 2 7 7 72 70 7 8 7 MODEL STC ILLUSTRATED PARTS LIST This manual covers the illustrated parts list for: STC0-7KA with a serial number of 70000 to 7 STC8A-KA with a serial number of 80000 to 8 STC8A-CV with

More information

PIÈCES DÉTACHÉES ELT125D33 1KV. Tondeuse autoportée

PIÈCES DÉTACHÉES ELT125D33 1KV. Tondeuse autoportée PIÈCES DÉTACHÉES Tondeuse autoportée ELT15D33 1KV Yvan Béal - 1, av. de l Agriculture - B.P. 16 Z.I. du Brézet - 63014 Clermont-Ferrand Cedex Tél : 04 73 91 93 51 - Télécopie : 04 73 90 3 11 www.yvanbeal.fr

More information

312000x98A Lawn Tractor (2002) Page 1 of 19 Chassis & Hood

312000x98A Lawn Tractor (2002) Page 1 of 19 Chassis & Hood 312000x98A Lawn Tractor (2002) Page 1 of 19 Chassis & Hood 312000x98A Lawn Tractor (2002) Page 2 of 19 Chassis & Hood 1 690566 Seat 2 028X23 Cap, Push On 3 094057 Spring 4 26X229 Screw 5 1001054 Bolt,

More information

Parts Manual for the Wright Z

Parts Manual for the Wright Z Parts Manual for the Wright Z Serial numbers 40581 & Higher Check www.wrightmfg.com for the latest revision Rev 6/2010 Shown with OPTIONAL Grass Collection System 2010 Wright Manufacturing Inc., All Rights

More information

Parts List. Model Revision 00 TP LT-R

Parts List. Model Revision 00 TP LT-R Parts List Model 7800276 Revision 00 Rev. Date 03/2008 Table Of Contents PRODUCT COMPONENTS PAGES Steering... 4 Engine Mount... 6 Motion Drive... 8 Electrical System... 12 Chassis & Hood... 14 Decals...

More information

Parts List for The 36 & 42 Wright Stander Mower (For Serial Numbers and Higher Until Superseded)

Parts List for The 36 & 42 Wright Stander Mower (For Serial Numbers and Higher Until Superseded) Parts List for The & Wright Stander Mower (For Serial Numbers 00 and Higher Until Superseded) Replace with newer revisions as they become available 00 Wright Manufacturing, Inc. All rights reserved Revised:

More information

Parts List for all Sentar Sport models For Sentar Sport serial #33615 and higher until superseded

Parts List for all Sentar Sport models For Sentar Sport serial #33615 and higher until superseded Parts List for all Sentar Sport models For Sentar Sport serial #33615 and higher until superseded WRIGHT MANUFACTURING, INC. - 4600X WEDGEWOOD BLVD - FREDERICK, MD 21703 Revised 01/2007 36" CUTTER DECK

More information

ZERO TURN HYDRO DRIVE 20 & 24 HP 42" & 50" 150Z SERIES

ZERO TURN HYDRO DRIVE 20 & 24 HP 42 & 50 150Z SERIES Parts Manual for ZERO TURN HYDRO DRIVE 20 & 24 HP 42" & 50" 150Z SERIES MODEL ZT2042150ZBVE (2690645) ZT2450150ZBVE (2690647) McDonough, GA, 30253 U.S.A. Briggs & Startton Yard Power Products Group Copyright

More information

ILLUSTRATED PARTS LIST MODEL NO CUSTOMER CATALOG NO. MOWCART PRODUCT NO Rev. 6

ILLUSTRATED PARTS LIST MODEL NO CUSTOMER CATALOG NO. MOWCART PRODUCT NO Rev. 6 ILLUSTRATED PARTS LIST MODEL NO. 90100100 CUSTOMER CATALOG NO. MOWCART PRODUCT NO. 90 1 00-1 3 0- Rev. DECALS 1 3 KEY PART NO. NO. DESCRIPTION 1 3 3 9- DECAL, STEERING WHEEL 3 3 3-9 DECAL, V-BELT SCH 30"

More information

465606x692A Lawn Tractor (2001) Page 1 of 25 Drive Assembly

465606x692A Lawn Tractor (2001) Page 1 of 25 Drive Assembly 465606x692A Lawn Tractor (2001) Page 1 of 25 Drive Assembly 465606x692A Lawn Tractor (2001) Page 2 of 25 Drive Assembly 1 26X249 Screw 2 095315 Knob, Parking Brake 3 711691 Nut, Push 4 1001217 Z Rod, Parking

More information

52100x92A Garden Tractor (1999) Page 1 of 25 Blade Drive

52100x92A Garden Tractor (1999) Page 1 of 25 Blade Drive 52100x92A Garden Tractor (1999) Page 1 of 25 Blade Drive 52100x92A Garden Tractor (1999) Page 2 of 25 Blade Drive 1 094607E700 Cover, Right Pulley 2 26X250MA Screw 3 015X84MA Nut 4 037X92MA Belt, Secondary

More information

Parts Catalog. WYZ48/ 52/60 Zero Turn Mower. Worldlawn Power Equipment, Inc Ashland Avenue, Beatrice, NE Toll Free Number:

Parts Catalog. WYZ48/ 52/60 Zero Turn Mower. Worldlawn Power Equipment, Inc Ashland Avenue, Beatrice, NE Toll Free Number: Parts Catalog R WYZ48/ 52/60 Zero Turn Mower Worldlawn Power Equipment, Inc. 2415 Ashland Avenue, Beatrice, NE 68310 Toll Free Number: 1-800-267-4255 Content Content Mower Assembly.. 1 Mower Deck Assembly.

More information

CHASSIS & HOOD F L Ihr Ersatzteilspezialist im Internet

CHASSIS & HOOD F L Ihr Ersatzteilspezialist im Internet MODEL 000x0A CHASSIS & HOOD 0 0 MODEL 000x0A CHASSIS & HOOD 0 Seat E Hood 0x Washer 0 Bolt, Wing 00x Bolt, Carriage E0 Bracket, Hinge 00x Bolt, Shoulder 00x Bolt, Shoulder Rod, Battery 0x Nut, Flange E0

More information

2

2 PARTS MANUAL F48K17FC 2 CONTENTS FRONT CASTER ASSEMBLY... 6 DRIVE TIRE ASSEMBLY... 7 SEAT ASSEMBLY... 8 BRAKE ASSEMBLY... 10 FUEL ASSEMBLY... 12 DECK SUPPORT ASSEMBLY... 15 MAINFRAME ASSEMBLY... 17 TAIL

More information

36" & 42" CUTTER DECKS

36 & 42 CUTTER DECKS 36" & 42" CUTTER DECKS REF # PART # DESCRIPTION 36 42 REF # PART # DESCRIPTION 36 42 1 93470001 CUTTER DECK,36" W/CAPS(33) & DECALS X 57 15990003 MACHINE KEY 1/4X1/4X1 X X 1 93480001 CUTTER DECK,42" W/CAPS(33)

More information

Retriever 5100G/P. 11/89 revised 10/02 FORM NO

Retriever 5100G/P. 11/89 revised 10/02 FORM NO Retriever 5100G/P PARTS LIST Advance MODELS 56497000, 56497010 This parts list is for machines after serial number 353005 All models covered in this manual are OBSOLETE 11/89 revised 10/02 FORM NO. 56042216

More information

Parts Manual SERIES CVT Lawn Tractor. Model LT1040 CUB CADET LLC, P.O. BOX CLEVELAND, OHIO PRINTED IN U.S.A.

Parts Manual SERIES CVT Lawn Tractor. Model LT1040 CUB CADET LLC, P.O. BOX CLEVELAND, OHIO PRINTED IN U.S.A. Parts Manual CVT Lawn Tractor SERIES 000 Model LT00 PRINTED IN U.S.A. CUB CADET LLC, P.O. BOX CLEVELAND, OHIO -00 FORM -00C.fm (//00) SERIES 000 CVT LAWN TRACTORS TABLE OF CONTENTS DESCRIPTION PAGE Axle,

More information

ILLUSTRATED PARTS LIST MODEL NO CUSTOMER CATALOG NO. MOWCART 66 PRODUCT NO Rev 2

ILLUSTRATED PARTS LIST MODEL NO CUSTOMER CATALOG NO. MOWCART 66 PRODUCT NO Rev 2 ILLUSTRATED PARTS LIST MODEL NO. 010000 CUSTOMER CATALOG NO. MOWCART PRODUCT NO. 0 1 00-0 3-0 Rev DECALS RIDING MOWER - - MODEL NO. MOWCART (010000) 1 3 KEY PART NO. NO. DESCRIPTION 1 3 3 - DECAL, STEERING

More information

BUSH HOG LAND MAINTENANCE REPAIR PARTS MANUAL MODEL: MID-MOUNT ZERO TURN SECTION: 70

BUSH HOG LAND MAINTENANCE REPAIR PARTS MANUAL MODEL: MID-MOUNT ZERO TURN SECTION: 70 BUSH HOG LAND MAINTENANCE REPAIR S MANUAL MODEL: MID-MOUNT ZERO TURN SECTION: 0 0 Griffin Ave. Selma, AL 0 () () 00 Parts Ordering 00 0 Fax 00 www.bushhog.com BUSH HOG/ LAND MAINTENANCE REPAIR S MANUAL

More information

SERVICE I IPL, CTH 180, , CTH 180. Spare parts Ersatzteile Pièces détachées Reserve onderdelen Repuestos Reservdelar

SERVICE I IPL, CTH 180, , CTH 180. Spare parts Ersatzteile Pièces détachées Reserve onderdelen Repuestos Reservdelar SERVICE 7 I9900007 IPL, CTH 180, 1999-01, 106 25 67-61 CTH 180 Spare parts Ersatzteile Pièces détachées Reserve onderdelen Repuestos Reservdelar CTH 180 Engine Assembly 18 HP VANGUARD CTH 180 Engine Assembly

More information

IPL ILLUSTRATED PARTS MANUAL. Model STC Tiger Cat. with a serial number of H to H

IPL ILLUSTRATED PARTS MANUAL. Model STC Tiger Cat. with a serial number of H to H IPL 0 0 ILLUSTRATED PARTS MANUAL Model STC Tiger Cat This manual contains the illustrated parts list for MODELS: STCV-fs with a serial number of H0000 to H STCV-CV with a serial number of H0000 to H STCV-Bs

More information

LGT2554 Illustrated Parts List / /

LGT2554 Illustrated Parts List / / 0300 LGT554 Illustrated Parts List / 904500500 / 009-0 DECALS 5 7 4 4 4 9 5 53 4 9-3 Decal, Warning 53 4 3-30 Decal, Ethanol E5 4 53 9 5-54 Decal, Hood Cust Resp 5 53 7 4-55 Decal, Caution 53 9 7-5 Decal,

More information

42516x92B Lawn Tractor (2002) Page 1 of 17 Chassis & Hood

42516x92B Lawn Tractor (2002) Page 1 of 17 Chassis & Hood 42516x92B Lawn Tractor (2002) Page 1 of 17 Chassis & Hood 42516x92B Lawn Tractor (2002) Page 2 of 17 Chassis & Hood 1 094163 1 Seat 2 028X23MA 1 Cap, Push On 3 094057MA 1 4 26X229MA 1 5 094160 1 Bolt,

More information

Model TC 180 V-2. Series 2005

Model TC 180 V-2. Series 2005 Lawn Tractor Model TC 180 V-2 Spare Parts List Series 2005 TC 180 V-2 1 ENGINE ASSEMBLY 2 FRONT AXLE STEERING 3 TRANSMISSION DRIVE 4 OPERATION - MOWER/LIFT - BRAKE/BY-PASS - TRAVEL PEDALS 5 CUTTING PAN

More information

M10/30 ILLUSTRATED PARTS LIST HERITAGE TRACTOR CODE 133E ISSUE 01/21/08. PART NO: (Rev A)

M10/30 ILLUSTRATED PARTS LIST HERITAGE TRACTOR CODE 133E ISSUE 01/21/08. PART NO: (Rev A) M10/30 HERITAGE TRACTOR CODE 133E ILLUSTRATED PARTS LIST CODE SERIAL NO. 133E 280000001 ISSUE 01/21/08 1741746 PART NO: 111-2202 (Rev A) Table Of Contents PRODUCT COMPONENTS PAGES Chassis & Hood... 4

More information

MID MOUNT Z-RIDER ZERO TURNING HYDRO DRIVE NZMJ SERIES 1 & 2

MID MOUNT Z-RIDER ZERO TURNING HYDRO DRIVE NZMJ SERIES 1 & 2 Parts Manual for ZERO TURNING HYDRO DRIVE NZMJ SERIES 1 & 2 MODEL NZMJ23521KH NZMJ23522KH NZMJ25611KH NZMJ25612KH McDonough, GA, 30253 U.S.A. COPYRIGHT 2005 SNAPPER PRODUCTS, INC. ALL RIGHTS RESERVED.

More information

IPL ILLUSTRATED PARTS MANUAL. Model SPZ. Patriot. with a serial number of M to M

IPL ILLUSTRATED PARTS MANUAL. Model SPZ. Patriot. with a serial number of M to M IPL 0 0 ILLUSTRATED PARTS MANUAL Model SPZ Patriot This manual contains the illustrated parts list for MODELS: SPZ-FX with a serial number of M00000 to M SPZ-FX with a serial number of M00000 to M 0 Scag

More information

TECHNICAL DATA BROCHURE - ZTR 424 & 427 DATE 8/85 PAGE 1 OF 8

TECHNICAL DATA BROCHURE - ZTR 424 & 427 DATE 8/85 PAGE 1 OF 8 TECHNICAL DATA BROCHURE - ZTR 424 & 427 DATE 8/85 PAGE 1 OF 8 IMPORTANT - READ OPERATOR'S MANUAL BEFORE OPERATION OR MAKING ADJUSTMENTS Deluxe Seat Adjustment Easy hand lever action allows forward and

More information

ILLUSTRATED PARTS LIST AND TECHNICAL MANUAL

ILLUSTRATED PARTS LIST AND TECHNICAL MANUAL Chariot / Chariot LX TCU705 H ILLUSTRATED PARTS LIST AND TECHNICAL MANUAL c WARNING: The Engine Exhaust from this product contains chemicals known to the State of California to cause cancer, birth defects

More information

TimeCutter SS 4235 Riding Mower Model No Serial No and Up

TimeCutter SS 4235 Riding Mower Model No Serial No and Up Form No. 3375-760 Rev B TimeCutter SS 4235 Riding Mower Model No. 74633 Serial No. 313000001 and Up Register at www.toro.com. Original Instructions (EN) *3375-760* B Ordering Replacement Parts To order

More information

CHASSIS & HOOD ASSEMBLY

CHASSIS & HOOD ASSEMBLY - TS01906 CHASSIS & HOOD ASSEMBLY 25 5 4 19 8 9 9 11 4 11 3 10 11 5 11 2 11 11 1 17 21 18 16 11 3 21 12 22 3 7 2 CHASSIS REAR PG. ENGINE & CONTROL PG 24 3 1 23 6 7 KEY #22 344695A 1 CHASSIS & HOOD ASSEMBLY

More information

MID-MOUNT Z-RIDER ZERO TURNING HYDRO DRIVE NZM SERIES 3

MID-MOUNT Z-RIDER ZERO TURNING HYDRO DRIVE NZM SERIES 3 Parts Manual for MID-MOUNT Z-RIDER ZERO TURNING HYDRO DRIVE NZM SERIES 3 MODEL NZM19483KWV NZM21523KWV NZM25523KWV NZM25613KWV NZM27613KH McDonough, GA, 30253 U.S.A. COPYRIGHT 2006 SNAPPER PRODUCTS, INC.

More information

Parts Manual. RZT SERIES TRACTOR Model Number RZT 42 w/42" Mower Deck. CUB CADET LLC P.O. BOX CLEVELAND, OHIO [www.cubcadet.

Parts Manual. RZT SERIES TRACTOR Model Number RZT 42 w/42 Mower Deck. CUB CADET LLC P.O. BOX CLEVELAND, OHIO [www.cubcadet. Parts Manual RZT SERIES TRACTOR Model Number RZT w/" Mower Deck CUB CADET LLC P.O. BOX CLEVELAND, OHIO -00 [www.cubcadet.com] PRINTED IN U.S.A. FORM NO. -0D (/0) -- MODEL RZT TABLE OF CONTENTS DESCRIPTION

More information

Item No. Part Number Description Qty

Item No. Part Number Description Qty 36 Frame Assembly 1 336-001 Hood 36" 1 2 100-009 Saucer Nut 4 3 300-001 Rear Deck Weldment 1 4 200-006 Nylon Nut M10 GB889-86 9 5 200-003 Hexagon Bolt M10*25 GB5783-86 12 6 100-007 Chute Deflector 1 7

More information

48ZS. 48 STANLEY Zero Turn Riding Mower. Kawasaki FR600V Engine

48ZS. 48 STANLEY Zero Turn Riding Mower. Kawasaki FR600V Engine 48ZS 48 STANLEY Zero Turn Riding Mower Kawasaki FR600V Engine 48ZS Deck Parts Diagram Key Item # Gxi Part Number Description 1 SP11-000083 Pulley guard, 48Z, left and right black plastic guard, screws

More information

REPAIR PARTS AUGER HOUSING / IMPELLER ASSEMBLY SNOW THROWER - MODEL NO SBE ( ), PRODUCT NO

REPAIR PARTS AUGER HOUSING / IMPELLER ASSEMBLY SNOW THROWER - MODEL NO SBE ( ), PRODUCT NO AUGER HOUSING / IMPELLER ASSEMBLY SNOW THROWER - MODEL NO. 0SBE (90000), PRODUCT NO. 9 9 00-0 9 0 9 0 9 0 9 0 0 0 AUGER HOUSING / IMPELLER ASSEMBLY SNOW THROWER - MODEL NO. 0SBE (90000), PRODUCT NO. 9

More information

REAR ENGINE RIDER SERIES 16 & 18

REAR ENGINE RIDER SERIES 16 & 18 Parts Manual for REAR ENGINE RIDER SERIES 16 & 18 MODELS 20816B N20816B 20816BE N20816BE 281016BE 2818BE N281016BE 301016BE 301216BE 3018BE 3316BVE 3318BVE 3316KVE 33118KVE IT IS THE POLICY OF SNAPPER

More information

PARTS LIST 16.5HP Models Mfg. No. Description Manual Part No.

PARTS LIST 16.5HP Models Mfg. No. Description Manual Part No. PARTS LIST 16.5HP Models Mfg. No. Description 2690927 EMT16538RD, 16.5HP 38" Murray Rear Discharge Lawn Tractor (2011) 2690934 EMT16538RDF, 16.5HP 38" Murray Rear Discharge Lawn Tractor, FR (2011) Manual

More information

SECTION 12: ILLUSTRATED PARTS LIST

SECTION 12: ILLUSTRATED PARTS LIST SECTION : ILLUSTRTED S LIST (for choke) (for throttle) 0 0-0 Screw, #- x.0 0-0 Screw, /- x.0 0-0 Screw, /- x.0 0- Screw, #0- x. 0- Socket Cap Screw, /- x. 0- Self-tapping Screw, /- x. -00 Flange Lock Nut,

More information

Zoom. Parts Manual. Models Zoom Zoom /03 Printed in USA

Zoom. Parts Manual. Models Zoom Zoom /03 Printed in USA Zoom Parts Manual Models 0 - Zoom 0 0 - Zoom 0 0000 0/0 Printed in USA THE MANUAL Before you operate your unit, carefully and completely read manuals supplied with the unit. The contents will provide you

More information

TECHNICAL DATA BROCHURE ZTR 308/3II

TECHNICAL DATA BROCHURE ZTR 308/3II Date 8/84 Page 1 of 6 TECHNICAL DATA BROCHURE ZTR 308/3II IMPORTANT - READ OPERATOR'S MANUAL BEFORE OPERATION OR MAKING ADJUSTMENTS. ' Seat Adjustment Loosen bolts on sliding brackets under each side of

More information

MODEL 40507x8C REPAIR PARTS CHASSIS & HOOD

MODEL 40507x8C REPAIR PARTS CHASSIS & HOOD MODEL 007xC CHASSIS & HOOD 2 3 7 9 2 9 2 2 2 27 2 29 32 3 3 37 3 0 39 2 3 7 3 MODEL 007xC CHASSIS & HOOD Seat 90 2 Cap, Push 0n 2x 3 Spring 907 Screw 2x9 Bolt, Wing 0 Washer x7 7 Bolt, Shoulder 9x Support,

More information

Spartan Mower Parts Manual RT

Spartan Mower Parts Manual RT Spartan Mower Parts Manual RT Revision Date -- TABLE OF CONTENTS Front Fork Assembly... Brake and Floor Board assembly...- Height Indicator Assembly....- Actuator Assembly. Battery and Seat Suspension

More information

FIELD & BRUSH MOWER SERIES 0

FIELD & BRUSH MOWER SERIES 0 Parts Manual for SERIES 0 MODEL FB13250BS FB13250BV FB15250KW McDonough, GA, 30253 U.S.A. COPYRIGHT 2005 SNAPPER PRODUCTS, INC. ALL RIGHTS RESERVED. Revision 1, 8/30/2005 Table Of Contents PAGE GROUP

More information

F L CHASSIS & HOOD

F L CHASSIS & HOOD MODEL xb 3 CHASSIS & HOOD 43 44 4 4 4 3 0 3 4 0 34 3 3 3 3 4 0 0 4 4 4 4 3 0 3 4 MODEL xb CHASSIS & HOOD 000 Seat 0x Cap, Push 0n 3 0 Spring 4 x Screw 0004 Bolt, Wing 0x4 Washer 00x Bolt, Shoulder 044E0

More information

1 MTD Dash Panel Support Brkt. 2 MTD Dash Panel 3 MTD Hex Bolt 5/16-18 x.75" Lg.* 4 MTD Bulb 5 MTD Hex AB-Tap

1 MTD Dash Panel Support Brkt. 2 MTD Dash Panel 3 MTD Hex Bolt 5/16-18 x.75 Lg.* 4 MTD Bulb 5 MTD Hex AB-Tap 1 MTD 16655 Dash Panel Support Brkt. 2 MTD 16656 Dash Panel 3 MTD 710-0118 Hex Bolt 5/16-18 x.75" Lg.* 4 MTD 725-0963 Bulb 5 MTD 710-0776 Hex AB-Tap Scr. 1/4 x.62" 6 MTD 725-1058 Socket 7 MTD 712-0267

More information

Part s Manual Rev. 5 YTH24V42LS / English

Part s Manual Rev. 5 YTH24V42LS / English Part s Manual YTH4V4LS / 96043050 Gasoline containing up to 0% ethanol (E0) is acceptable for use in this machine. The use of any gasoline exceeding 0% ethanol (E0) will void the product warranty. 53 44

More information

Agri-Fab OWNERS MANUAL. Model No " ROUGH CUT TRAILMOWER. CAUTION: Read Rules for Safe Operation and Instructions Carefully

Agri-Fab OWNERS MANUAL. Model No  ROUGH CUT TRAILMOWER. CAUTION: Read Rules for Safe Operation and Instructions Carefully Agri-Fab OWNERS MANUAL Model No. 45-0362 CAUTION: Read Rules for Safe Operation and Instructions Carefully Safety Assembly Operation Maintenance Parts 42" ROUGH CUT TRAILMOWER NOTE: Your mower deck will

More information

REPAIR PARTS MANUAL. MODEL NO. WEX12H36B Lawn Tractor REV 1 RD/MH PRINTED IN U.S.A.

REPAIR PARTS MANUAL. MODEL NO. WEX12H36B Lawn Tractor REV 1 RD/MH PRINTED IN U.S.A. MANUAL MODEL NO. WEXHB Lawn Tractor.. REV RD/MH PRINTED IN U.S.A. HOW TO USE THIS MANUAL This manual is designed to provide the customer with a means to identify the parts on his/her tractor when ordering

More information

MFG. CO. INC. For Serial Nos. 320,000 & Higher CONGRATULATIONS

MFG. CO. INC. For Serial Nos. 320,000 & Higher CONGRATULATIONS For Serial Nos. 320,000 & Higher MFG. CO. INC. CONGRATULATIONS on the purchase of your new Exmark mower. This product has been carefully designed and manufactured to give you a maximum amount of dependability

More information

BigDog Mowers Alpha Series Parts Manual

BigDog Mowers Alpha Series Parts Manual BigDog Mowers Alpha Series Parts Manual 00 South Ridge Road Hesston, Kansas 70 WARNING The engine exhaust from this product contains chemicals known to the state of California to cause cancer, birth defects

More information

21" STEEL DECK WALK BEHIND MOWERS SERIES 17

21 STEEL DECK WALK BEHIND MOWERS SERIES 17 Parts Manual for 21" STEEL DECK WALK BEHIND MOWERS SERIES 17 PUSH MODELS 216517B 2167517BV R215517HC R2167517BV PROPELLED MODELS P215517HC P216517B P2167517BV P2167517BVE P217017BV P217017BVE RP215517HC

More information

FIELD & BRUSH MOWER SERIES 0

FIELD & BRUSH MOWER SERIES 0 Parts Manual for SERIES 0 MODEL FB13250BS (7085922) GM2513BS (3070980) GM2513H (3070101) GM2513H (7085924) GM2515KAW (3070103) GM2515KAW (7085923) GM2516BVG (3800017) COPYRIGHT 2009 GIANT-VAC ALL RIGHTS

More information

BigDog Mowers Diablo MP Parts Manual

BigDog Mowers Diablo MP Parts Manual BigDog Mowers Diablo MP Parts Manual 00 South Ridge Road Hesston, Kansas 6706 Table of Contents General Information Service Literature.......................................... - Options Available From

More information

IPL ILLUSTRATED PARTS MANUAL. Model STWC Wildcat. STWC61V-26KA-LC with a serial number of D to D

IPL ILLUSTRATED PARTS MANUAL. Model STWC Wildcat. STWC61V-26KA-LC with a serial number of D to D IPL 0 0 ILLUSTRATED PARTS MANUAL Model STWC Wildcat This manual contains the illustrated parts list for MODELS: STWCV-CV with a serial number of E0000 to E STWCV-KA-LC with a serial number of E0000 to

More information

Spare Parts List K17/102H K20/102H K22/102HX K22/122HX

Spare Parts List K17/102H K20/102H K22/102HX K22/122HX Spare Parts List KARSIT K17/102H K20/102H K22/102HX K22/122HX 2011 0-5500-874 MACHINE ASSEMBLIES page 1 ENGINE ASSEMBLY 20/22 HP 2 2 FRONT AXLE ASSEMBLY 4 3 STEERING ASSEMBLY 6 4A TRANSMISSION DRIVE K46

More information

Mulching and Finishing Mowers MP and FP

Mulching and Finishing Mowers MP and FP Mulching and Finishing Mowers MP and FP Parts Manual Locke Turf 0 Highway E, Opp, Alabama, () -00 Transport Wheel, Tire & Spindle MP and FP ALPHABETICAL INDEX CONTENTS PAGE 00 Hydraulic Cylinder (Rear)

More information

54ZB. 54 BEAST Zero Turn Riding Mower. 22hp EH65V Robin Subaru

54ZB. 54 BEAST Zero Turn Riding Mower. 22hp EH65V Robin Subaru 54ZB 54 BEAST Zero Turn Riding Mower 22hp EH65V Robin Subaru 54ZB Deck Parts Diagram Key Item # Gxi Part Number Description 1 SP11-000062 Belt guard, 54ZB, set of 2 with rubber T-handle receivers 2 SP12-000229

More information

YTH200 Twin. Spare parts Ersatzteile Pièces détachées Reserve onderdelen Repuestos Reservdelar SERVICE. IPL, YTH200 Twin, ,

YTH200 Twin. Spare parts Ersatzteile Pièces détachées Reserve onderdelen Repuestos Reservdelar SERVICE. IPL, YTH200 Twin, , SERVICE IPL, YTH00 Twin, 007-0, 53 4 60-9 9604006400 YTH00 Twin Spare parts Ersatzteile Pièces détachées Reserve onderdelen Repuestos Reservdelar 53 4 60-9 ILLUSTRATED PARTS LIST MODEL NO. 9604006400 CUSTOMER

More information

Parts Manual. S50X Series Zero-Turn Riding Mower. Models:

Parts Manual. S50X Series Zero-Turn Riding Mower. Models: Parts Manual S50X Series Zero-Turn Riding Mower Models: Description: S50XBS1948, 48" 19HP Kawasaki Mid Mount Zero-Turn Rider S50XKAV1936OS, 36" 19HP Mid mount Zero-Turn Rider S50XKAV1936OS CAL, 36" 19HP

More information

PARTS MANUAL SECTION 111

PARTS MANUAL SECTION 111 P - SERIES ZERO TURN MOWER MODELS P5525CT, P6124FS, P6126KP, P6127CT Published 11/15 S MANUAL SECTION 111 An Operator's Manual was shipped with the equipment. The Operator's Manual is an integral part

More information

LGT2654. Illustrated Parts List /

LGT2654. Illustrated Parts List / 0300 LGT654 Illustrated Parts List / 9604500070 DECALS 3 6 5 7 6 4 4 4 9 8 6 5 53 4 9-38 Decal, Warning 4 53 9 5-54 Decal, Hood Cust Resp 5 53 7 84-55 Decal, Caution 6 53 4 99-35 Decal, Eng. HP 8 53 9

More information

REPAIR PARTS SNOW THROWER - MODEL NUMBER PP927ESC AUGER HOUSING / IMPELLER ASSEMBLY 48

REPAIR PARTS SNOW THROWER - MODEL NUMBER PP927ESC AUGER HOUSING / IMPELLER ASSEMBLY 48 SNOW THROWER - MODEL NUMBER PP9ESC AUGER HOUSING / IMPELLER ASSEMBLY 9 9 0 9 0 9 9 9 0 9 9 9 0 0 0 SNOW THROWER - MODEL NUMBER PP9ESC AUGER HOUSING / IMPELLER ASSEMBLY Washer 99 Pulley, Impeller 909 Bearing

More information

PARTS MANUAL MFG. CO. INC. For Serial Nos. 440,000 & Higher. Model No. Serial No.

PARTS MANUAL MFG. CO. INC. For Serial Nos. 440,000 & Higher. Model No. Serial No. For Serial Nos. 440,000 & Higher MFG. CO. INC. PARTS MANUAL METRO HP CONGRATULATIONS on the purchase of your new Exmark mower. This product has been carefully designed and manufactured to give you a maximum

More information

Agri-Fab OWNERS MANUAL. Model No " ROUGH CUT TRAILMOWER. CAUTION: Read Rules for Safe Operation and Instructions Carefully

Agri-Fab OWNERS MANUAL. Model No  ROUGH CUT TRAILMOWER. CAUTION: Read Rules for Safe Operation and Instructions Carefully Agri-Fab OWNERS MANUAL Model No. 45-03071 45-0361 CAUTION: Read Rules for Safe Operation and Instructions Carefully Safety Assembly Operation Maintenance Parts 42" ROUGH CUT TRAILMOWER the fastest way

More information

Rear Engine Rider Parts Manual

Rear Engine Rider Parts Manual Rear Engine Rider Parts Manual Models 00 - RM0 0 - RM 0 - RM0 000C /0 Supercedes 000,A,B Printed in USA THE MANUAL Before you operate your unit, carefully and completely read manuals supplied with the

More information

Titan Z5200 Zero-Turn-Radius Riding Mower

Titan Z5200 Zero-Turn-Radius Riding Mower Form Number 3359-832 Rev B Titan Z5200 Zero-Turn-Radius Riding Mower Model No. 74818-280000001 and up. Parts Catalog Ordering Replacement Parts To order replacement parts, please supply the part number,

More information

Hydro Walk-Behind Commercial Rotary Mowers

Hydro Walk-Behind Commercial Rotary Mowers Model #: 0 / 0 / 0 Starting Date: 0/00 " " " Hydro Walk-Behind Commercial Rotary Mowers Standard and Wide-Track(WT) ILLUSTRATED PARTS LIST This Page Left Intentionally Blank TABLE OF CONTENTS " Deck Assembly...........................

More information

YTH21K46 Illustrated Parts List

YTH21K46 Illustrated Parts List YTHK46 Illustrated Parts List 53 43 70-40 SCHEMATIC SCH0 RED A AMMETER (OPTIONAL) FUSE BATTERY RED SOLENOID STARTER M WHITE WHITE B S M G L A A ATTACHMENT CLUTCH (CLUTCH OFF) CLUTCH/BRAKE (PEDAL UP) GRAY

More information

Repair Parts Manual P-13170

Repair Parts Manual P-13170 Repair Parts Manual P-0 COUNTRY CLIPPER WRANGLER - 0 ZERO TURN MOWER TABLE OF CONTENTS " MOWER DECK " MOWER DECK " MOWER DECK SPINDLE ASSEMBLY IDLER ASSEMBLIES DECK LIFT ASSEMBLY FRONT END ASSEMBLY FRAME

More information

Owner's Manual 30" RIDING MOWER SIDE DISCHARGE ELECTRIC START

Owner's Manual 30 RIDING MOWER SIDE DISCHARGE ELECTRIC START Owner's Manual 30" RIDING MOWER SIDE DISCHARGE ELECTRIC START www.mcculloch.biz Catalog No. MC30 IMPORTANT: Read and follow all Safety Rules and Instructions before op er at ing this equipment. Patents

More information

Repair Parts Manual GT48XLS / English

Repair Parts Manual GT48XLS / English Repair Parts Manual GTXLS / 90000 9-9 Please read the operator's manual carefully and make sure you understand the instructions before using the machine. English HOW TO USE THIS MANUAL This manual is designed

More information

CHIPPER/SHREDDER SERIES

CHIPPER/SHREDDER SERIES Parts Manual CHIPPER/SHREDDER SERIES SIMPLICITY MODELS Mfg. No. Description 1692201 2/10, 2C Chipper/Shredder (Electric Motor) 1692202 3/10 Chipper/Shredder (Electric Motor) 1692203 5C Chipper/Shredder

More information

Tractor S/N 239, ,005 Page 1 of 76 42" Deck Assembly

Tractor S/N 239, ,005 Page 1 of 76 42 Deck Assembly 2140 Tractor S/N 239,001-326,005 Page 1 of 76 42" Deck Assembly 2140 Tractor S/N 239,001-326,005 Page 2 of 76 42" Deck Assembly 1 17861A 1 S Skirt, Extension 2 17961 1 S Skirt, Short 3 603-0181 1 S Plate

More information

Reproduction. Not for. 285Z Series Zero-Turn Riders & Mower Decks. Parts Manual. 26HP Product. 27HP Product

Reproduction. Not for. 285Z Series Zero-Turn Riders & Mower Decks. Parts Manual. 26HP Product. 27HP Product Parts Manual 26HP Product 285Z Series Zero-Turn Riders & Mower Decks Mfg. No. Description 7800633 ZT26520, 26HP B&S Rider w/52" Mower 7800817 MRZT26520, 26HP B&S Rider w/52" Mower 27HP Product Not for

More information

Parts Manual. Reproduction. Not for. Manual Part No Revision 00 Rev. Date 10/2008 TP ST-J

Parts Manual. Reproduction. Not for. Manual Part No Revision 00 Rev. Date 10/2008 TP ST-J 1695575 Parts Manual Manual Part No.1737373 Revision 00 Rev. Date 10/2008 Table Of Contents PRODUCT COMPONENTS PAGES Engine and Frame Group - Steerable... 4 Traction Drive Group... 6 Auger Housing...

More information